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ARM BED & ITS ACCESSRIES

s | SD&HE  Common Parts
Frj r g o = b . . o ﬁ‘%ﬂtl 33' I FIR o
N Parts No Ref No & = & Description Amt. g : <83: ‘g
Req. |2 I ¥
a zola |
1 MG 1107 002 W500092HO1T  F * > 11 64(40x55 Screw 11 64(40)x5.5 TP * 1 ! -
2 ME 17B0O 584 Wa458150H01 x £ H N — Thread take up cover 1 Lo ‘ : ‘
3 MG 30A1 830 W344935H01 @ W Face plate R N I R
A M3 1070 003 S 516131HOT & F x ¥ 5 32(40)x30 Screw 5 32(40)x 30 1 ] 1
5 M3 1106 003 WB00369HOT & Tz » 11 64(40)x20 Screw 11 64(40)x 20 . 1 ; B
6 MY 30A0 101 W349841H01 5t W iAe3 ] ~ Needle plate IR I T
7 Mo 1105 011 W502948H01 . = = o 11 64(40)x8 Screw 11 64(40)x8 2 1 !
a MO 30A0 470 B 419208H02 : o~y M -7 Sideplate T R : T
9 MF 10AQ 471 B 419207HOT 2 ~ Y i /¥ 5 ' " Spring for slide plate S ' T
770 Wi 0604 002 B 509070HO1T  E E ~ 3 32(56x)x2.2 Screw 3 32(56)x2.2 2 R R N
11 MG 3GA1 0T WA83491HOT R 44 #  Cloth guide plate 1 RN I
2 M3 1107 002 W500092H0Y # < 11 64(40)x5.5 Screw 11 64(40)x5.5 2 ; AR B
901  MF 10E0 470 WA461757G02 X ~ Y & (#) ~ Slide plate complete i EEEREREEE e
500  MS 05A0 626  BA140D826HO1 B 4 & (PPB) plate(PPB) /R R R T
501 MV 30A0 482 BE702DB08HOT 2 Y — 7 Sleeve R RN R
502 M9 2051 003 W502313HO01 < L & 7 % ¥ 5 16(24)x26 Screw 5 16(24)x26 T B A
503 MY 0301 037  S902NO32P06 SW-PWIPF~x < M3x6 o ‘Screw M3x6 I o
534 MS 1110 002  W500294H01 s < 11 64(40)x8 Screw 11 64(40)x8 4 . ] T
505 MF 05A0 339  A120B111GO1 7 — 4 #H /N — Arm cover 1T ! o
506 M9 1504 002  B508963HO1 ¥ & o 15 64(28)x10  Screw 11 64(40)x65 1 | NN
507 WS 05A1 601 A130C358HOT Fr ywo 1% F plate 1 : ;
508 M3 1101 004  WA466810HOT 7 5 ¥ 1 = » 11 64(40)x8  Screw 11 64(40)x8 4 | F 1.
509 M9 0550 GO S913N0O40PO5  # 5 % 5 ~ Washer5 - I R .
510 MV 30A3 601 A140D419H01 L B W {1 i LB plate 1 ; i L ‘
511 M9 4007 021  S903N214P08 <A AffxL b+t M4x8 Bolt M4x8 o o4 ] i
5312 MY 0101 063 S913N210P04  /x %= ¥ # % 4 Sprlng Washer 4 ! L |
513 MV 3040 454  E702D610HOT s " Shaft T T ‘ B EEs
14 M9 0511 085  S922N210P60 E ¥ 1+ X & E-type stop ring 2 l : L
. - ‘ S
e - % n,;,_, ,,,,,
—— l ,,T,,,,

PLK-2520




A % B 1%

ARM BED & ITS ACCESSORIES PLK 2520




% N E e SR ET
ARM BED & ITS ACCESSRIES

B ER S, Common Parts
, N B } ffﬁﬁ_‘ Q'!“_— & [ |
Fig. &S a — b d 0 — b R |2 s Q| | |
&R i) & Description Aamt. |& A
No. Parts. No. Ref. No. 2| ST
Req. | S
=l z o
16 MF 36A1 180 W471432H01 #* ES N (k) Thread guide T ] ~
17 M9 1116 002  W501400H01 = 7 s 11 64(40x8 ' Screw 11 64(40)x8 7 B
18 M9 1108 001 B 503846HO1 s+ > kA=< 11 64(40)x5.5 ‘Screw 11 64(40)x55 TG 1
19 MF 90A0 181 W487038H01 # E m (ZUFoan) Thread guide 1 i i
20 MF 90A0 553 W4870"3.7,H'01 4 3 - Thré’&d‘Fén‘sioﬁ’jf}iqgfsmg pin 1 | 1
21 MF 10A1 555 W501636H01 Hi + it} Thread tension discs 2 T )
22 MF 36A0 245 W462881H01 ‘PH St AN B B o Thread tensrorlvsggng e 17 ] “vi B L
23 M9 1101 046  WS501637HO1 AR T Thumb nut ] ‘
902 MF 90EQ 550 W487036G02 3 & % ()(FUFLiav)  Pre-tension complete T T U !
24 MF 83A0C 181  W483485H01 * = m () Thread guide T !
25 M9 0909 003  W501901HO1T OFE o U9 94(40jx6 "'5crev~/’9“‘64(40)><6 ST Ty §
26 M9 1608 046  W476469H01 WBOE o+ v b (tRWEZmE) Thumbnut I 1 R !
27 MT 60A0 802  W476470H01 N = T Thumb nut revolution stopper T4 1
28 MF 43C0 245 W478173H01  mH # N oz (ExBES)(5m) ~Thread tension spring o D |
29  MM11A0 556 WA477611HOT 3 3 m & = _(E*#W®B/) Thread tension releasing disc I B
30 M9 0204 060 B 509216H01 - v (LF3BHR) Thread tension releasing pin 1 g
31 MF 10A0 555  W444059H01 5 3 m (E%#82%) Thread tention discs T I ‘ |
32 MF 10A0553 B419178H01 3 3 & (E#3E2%) | Thread tension stud T O i ?
33 MF 12BO 187  W486372H02 % W Y /X * (L+AZmR)(EH) Thread Take-up spring 1 1 .
34 MF 10A0 709  W453140H01 > '7?;“'5/"71w7£—f~=}*]§ﬁ2§) - _ Thread tension regulator bushing 1 : L !
35 M9 0901 002 W500741HOT % % &9 64(40)xd Screw 9 64(40)x4 1 11
36 M9 1508 001 B 509088H01 @+ ot ~X 25 15 64(28)x8 Screw 15 64(28)x8 1T |0 NI B !
903  MF 12E0 210 W346065G02 + # 3 & % ()(®%)  Thread tension regulator complete 1o >
37 _MQB50A0 181  W464979H01 % = W (P—4F) " Thread guide 1 | 5 j
38 M9 0906 002 W500791HOT % EY ¥ 9 64(40)x4.5 Screw 9 64(40)x4.5 T NEE —
39 MG 43A1 181 W487127H01 % = w (@R Thread guide T o DR !
40 MF 70A1 180 W481679H01 % & @/ T ‘Thread guide - T
T
. A — - T T A T M
! x
_ _ e U, e - i 1
[ |
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THREAD TAKE-UP LEVER & NEEDLE BAR MECHANISM

y L ) F &R o #ié%g:‘.’n oCo‘mr‘non Parts
IR T - SR B R ' &
J e r s R 8 P Description 1B N ol o
No Parts No Ref. No. Amt. 1 8 |2
Req. |3 Ry
=) z
46 M9 1519 001 B 509114HOT 2@+ > ik £ % & 15 64(28)x23.5 Screw 15 64(28)x23.5 1T 1 = ;
47 M9 1802 006 B 503851HO1  # % ik + #» © 9 32(28)x14  "Screw 9 32(28)x 14 1 :
48 MF 60A1 383  W450075H03 +» 5 . 5 T T ~Crank ’ 1
904 MsS 05E0 580 W331012G06 X & $§t 2 (#) Thread take-up lever complete T
48 M9 1606 001 B 504016HO1 BFoEA 2TV MAOXT T Screw 1 4(40)x 7 3 | ST
50 MG 44E0 662  W488439G01 s - # « r (&) 7 Needle bar connecting link guide T
51 MFE 10A0 325 W443934H01 pic| Ef) Square block 1
52 MS 1110 002 W500294H01 £z ¢ 11 64{40)x8 Screw 11 64(40)x8 2
53 MG 0815 002 W484210H01 < 1 8(44)x45  Screw 1 8(44)x4.5 1
54 MP 2080 128 S 970005H02 3+ DPXx17 =23 Needle DPx17 %23 T |
55 MG 42A0 181 W487123H01 % £ M ($t#) " Thread guide for needie bar 1
56 M9 1162 001  W500489H01 38+ o if £ = & 11 64(40)x2.7 " Screw 11 64(40)x2.7 1 B
57 MO 50A0 664 W458121HO1 2 #E X % ) (F) Needle bar bushing (lower) 1 O
58 MG 44BC 660  W488438H01 &t e "Needle bar 1 |0
59  MF 60A0 663 W461760H01  #t # A % L (k) Needle bar bushing (upper) 110
60 M9 1503 001 B 508971H01 8 F o it X * & 15 64(28)x4.5 Screw 15 64(28)x4 .5 T |
61 MF 10A2 740  W500003HO1 -7 = o+ Felt for needle bar bushing (upper) 1 o
62 MF 60A0 742 'W502181HO1 = Cap for needle bar bushing (upper) 1 1o -
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ARM SHAFT & VERTICAL SHAFT MECHANISM

T H£@B&EH  Common Parts
Figg ! pont i 1!!:13,‘« E g‘ 9 Eo Co
Al i Description Amt |9 g, ol
N Paris No Rt No =4 s ol
Reg [=! I [ [
> ; > H [
Q, &, it . : L
66 M) 1519 001 B 509088H01 ) ool <1 . 15 64(28) <7 Screw 15 64(28) » 7 3 — — —
[l 1 t
67 Mi BOAD 232 WA464011HO1 Fobde x4 Arm shaft bushing (left) 1 l b 1 i
68 M BOA2 740 W501524H01 ' ey Felt for arm shaft bushing 2 : P 7 : ;‘
69 MO 1602 001 W5H00036HOT [ AT 1 4{40)x4 Screw 1 4(40) < 4 2 ; . o
70 ME JOAQ 352 Wa476422H01 N 7 - Collar for arm shaft 1 oo : i by
71 MG AIBO 230 W341673H01 i, Arm shatt 1 ’ L
2 MY TARS00T T P 911000X01 Lk <t 1 A(A0)x 7 Screw 1 4(40) < 7 8 N R AR A
73 Mt d0A0 1331 P 511603X02 Bt th B ) Bevel gear for arm shaft 1 ‘ : P . ! ’
77 ME 60A0 2375 WA4H1575H01 Bl 4y e A Arm shaft bushing (right) 1 X Lo i [
8 ME 10A0 682 W453500H01 a z g Balance wheel 1 oo o ’ '{ ’
79 M3 1502 G022 W500509H01 7 15 64(28)%x12 Screw 15 64(28)x 12 2 1 P P ; {
‘ ' H i + b
85 ME A0AQ 3372 P 611002X02 4 th TR N 'Y Bevel gear for hook shaft 1 P Lo i ' Lo
36 MF 40A0 334 P 611001X02 ¥ M SO T o Bevel gear for vertical shaft (lower) 1 | ! ‘w P ’
a7 ME 67B0O 522 W462734H01 S I B R Vertical shaft bushing {lower) 1 ; O j I !
88 MI" 6OA0 740 WH00042HOT | . Felt for vertical shaft bushing 2 » RN RN
89 MG 41B0O 520  W481658H01 ol m Vertical shaft 1 o S I i ! '
90 MG 37B0O 521 WA4B62791HOT &% 4 £ % . () Vertical shaft bushing (upper) 1 - o L L
91 ____MF 10AC 337 P 611000X02 4 @ b (Hp) Bevel gear for vertical shaft (upper) 1 N RN R R
H— - L T
(. P P .
Lo P P P
T T ?
SRS IR B B
I SRR B N
P | : 1
AN AN AR N
| I
i P b pod
% ——t— , —
RN RRRERE
N S
| ; — |
nE
+ +
i ?
z I
ll |
| |
PLK-2520




f T BY 1%

PRESSER FOOT MECHANISM PLK-2520
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PRESSER FOOT MECHANISM

@ ) ?tié&[i;?n Common Earts
Fig  #@ a — b o a - S N LLES I T T I
No. Parts. No. Ref. No o & escription Amt. g §‘ ‘UN’ P |
Req. { N ;
> i E__: {n_ ' l
1731 M9 2001 016 B 503843H01 iz 1 & 1 v © 5 16(24)x30 Screw 5 16(24)x 30 1 ' ! ™
132 MG 30A0 725 W344931HO1 ks Loy — (k) Lifting lever (upper) 1 ; || i
133 M9 1505 016 B 509176H01 % ff & § 7 .~ 15 64(28)x10 Screw 15 64(28)x 10 1 P !
140 M9 0414 060 W502957H07 oAb 4439 Thread releasing pin 1 i ‘ : ‘
141 M9 1223 015  W487004HO1  1v 4 ¥ & = 3 16(28)x6.2 Screw 3 16(28) x6.2 1 1 ‘ :
142 MG 30B1 222 W483465H01 ¥ 1 X (AN ANL) Thread releasing cam 1 ‘ j T
143 MG 30A0 164  WA483466H01 ¢ "y S Guide plate 7 B R !
144 M9 1109 002  W500511HO1 3 £ © 11 64(40)x7 Screw 11 64(40)x 7 2 N IR AR I
148 M9 0922 002 W464016HO1 % L 964(40)x8 Screw 9 64(40)x8 1 ’ BEEEEE
150 MG 30BO 267 W462887H01 T4y Presser bar bushing 1 ‘ i . ‘
161 M9 1102 001  WS500489HO1 =13 ~ it « 7o 11 64(40)x2.7 Screw 11 64(40)x2.7 2 | I Lo f
152 MF 10A0 267  W502079HO1 1 T Presser bar 1 L HEN |
1753 MN 30A0 216  W502468H01 1 & ] Thread guide T 1 3
154 M9 1107 002  W500092HO1 i S < 11 64(40)x5 5 Screw 11 64(40)x5.5 1 I . |
155 M9 1508 001 B 509088HO1 =8+ o ik 4 o 15 64(28)x8 Screw 15 64(28)x8 1 EEEEEEE '
156 MF 41B0O 265 W481630G01 L A - Presser bar holder 1 T o ' i
157 MV 30A0 259  WA483017GO1  ## T o~ 2 Presser bar spring : S . T {
158 M9 3201 045  WA471438H01 % 3% + - + 1 2(28) Special nut 1 2(28) 1 S N
159 M9 3209 035 W481436H01 Mo a#aEmr e 12(28)x43 Presser regulating thumb screw 1 2(28)x43 1 : ' ’ ‘ !
511 MF 20A0 703 W475491H01 ERF(HI /N Presser barguide 1 P | i
512 MV 30A0571  BE702D661HO1 E Adapter 1 N L
513 MV 30A0 256  A130C201HO1  # ¥ T (3tX¢3) Presser foot (¢3) 1 ’ o |
514 M9 0551050  S913NO1OPO6 )\ ¥ # M % Washer 1 N | N
ot b
SR SR
BE R
T
B . b
IR
; L
A T ‘[
- b P
L
o |
I i
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UPPER FEED MECHANISM

3 L
38 305

Common Parts

fifibH -
Fig. A& 1 - ¢ IS I ‘{f;g o 7 9 ‘
Bl A £ Descriphon Amt o o o
No. Parts. No Ref. No A SR
Req | D B ‘
&1 a. |a :
166 M3 1801 035 W502411HO1 S T L 9 32(28)x 35 Feed regulating screw 9 32(28)- 35 1 ’ "
167 M9 1801 045  W500003HOT ] s b9 32(28) Nut 9 32(28) 1 . ! :
168 MG 30B1 261 W480473H01 LR S Presser requlating bracket 1 ‘ ‘ ’ ‘ ' !
169 M9 1108 001 B 503846H01 w7 - + + - 11 64(40) <55 Screw 11 64(40) <5 5 2 T —
170 MG 30A0 833  W483458H02 % ) #f x ¥ )L [ F&LE T Feed litting rock shaft bushing 2 b L
171 MG 30A0 460  WA483458H02  + i + T 4 Feed lifting rock shaft |
172 M9 1603 003 W501009H0T 7 T % < 1 4(24)<16 Screw 1 4(24)~ 16 i ! j
173 MG 30A0 463  W483457H01 BB F Bk U (45) Feed lifting rock shaft crank (right) 1 I
174 MG 20BO 384 W480485H01 J 7 20y b (RS Feed connecting crank rod 1 ) ‘ j '
175 M9 1551 015  W480471H02 1% {§ F # = M6 PO 75%24 Screw M6 PO 75~ 24 1 N BB
176  MF 60A0 700  WS500836H01 * Spring for felt stopper 1 o 4 1 Cd
177 _MF 60A1 740  W500738H01 7 1 . ¢+ Felt for feed connecting crank rod 1 L) :
178 M9 1606 001 B 504016H01 Af ok A 7 2 1 440X 7 Screw 1 4(40)x 7 2 I
179 M9 0325 065 S 591411HO5 ¢ i 4 % (f0d) C-type stop ring 1 3 S I
180 MG 30A0 760  WA483455H01 iy & 4 Feed lifting eccentric 1 ! BEEN '
181 M9 0607 050 S 562131H04 = 5 % & % 6 Washer 6 T T o
182 M9 1572 045 S 542112H01 U + 4+ + M6Ex075 U-nut 6x0.75 1 N ! ‘
183 MG 10BO 763  WA461042H01  ~ L o 7 > & Bell crank 1 N R S
184 M9 1270 002 W501247H01 x ~ 3 16(28)x10 Screw 3 16(28)x 10 2 !
185 MG 41B1 572 W502462H0T i T & (vLk2) Spring 1 ' ;
186 MG 30BO 732  WA464020G01 & . ¥ ® 4 (#) Spring guide bar complete 1 [ . f ’
187 MG 30B0 226  W461057HOT 1 T # & * (94 Adapter 1 T T '
188 M9 0301 064 S 584412H03 271> s ¢ - Spring Pin 2 S ! o
189 M9 1110 002 W500294HO1  “f  # < 11 64(40)x8 Screw 11 64(40)x 8 3 | L
190 MS 0O5A0 765 A140D824H01 NIT S HAF Bell crank guide bracket complete 1 ! | : | ‘ 1 ‘ ,'
191 MG 10BO 411  W501534H01  — &) Roller 1 . S . o
192 M9 0507 063  W502457H01 o O # (L) Bell crank guide pin 1 BEEEEEREEE
193 M9 1681 015  W480472H01 12  F 7 < 1 4{@0)x12 Screw 1 4{40)x 12 1 T N
194 MG 10B0 910  WA457552H01 v > o (@i%9) Feed lifting rock shaft link 1 t { } | P
195 MG 30A0 462  WA488479HOT b b F& Y i (%) Upper feed lifting rock shaft crank 1 L HEENEE
196 M9 1506 022  W488368H01 5 — .~ £ - Taper pin T I i ! ;
907 MG 30F0 460 W488478G01 + 8 £ F # () Feed lifting rock shaft complete 1 j ! f ’ ?
515 MV 30A0 352 BE702D607HO1 % 5 — Collar ‘ : 1 EEEEEERE RS
IR
- SRR SN L
Ll | L]
PLK-2520
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HOOK SHAFT & ROTATING HOOK MECHANISM
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T & - A< R%
HOOK SHAFT & ROTATING HOOK MECHANISM

HBER S Common Parts
, - ‘ ; =8 | =
Fig. A & 3 — 8o — p o B = 3R
i ah k= Description Amt. |9 S| |.
No Parts. No. Ref No 2 IR
Req. | o~ X
a g |&
256 MF 20A0 229  W468837HO01T & # = if Hook positioner T [0 C ~
257 M9 1118 002 B 509061HO01 % = o 11 64(40)x10 Screw 11 64(40)x10 S 1 1> o
258 MG 44BO 450  W488437G071 T s " Hook shaft ) B 1 |3 T
259  MF 10A0 352 B 422844H01 & S — Collar for hook shaft _ [ [ S
260  MF 60A0 740 W500042H01 7 = 0 B T Felt T I T T
261 MG 37B0 452  W462738H01 T & + % oy __ Hook shaft bushing (right) B 1D
262 M9 1117 002 B 503844H0T % ¥ = o 11 64(40)x13 Screw 11 64{40)x 13 1T [ NRE
263 M9 1503 0UI B 508971HOT ¥ o b x %o 15 64(28)x4.5 " Screw 15 64(28)x4 5 2 ST
264 M9 0811 006 WA4B700801H 1 % F + © M3x035x95  Screw M3x0.35x9. 5 R N
265 MG 30A0 700 W487009H01 o~ = Spring T TS
266 MG 30A0 451  W487008H01T T @ ~ % n ()& Hook shaft bushing (left) o 1 |0 SE
267 M9 1103 002 B 509062H01 % & L 1q 64(40)x5 Screw 11 64(40)x5 2 o D
268 MG 44B0 120 P 975040X02 & Hook complete 1 =
269 MG 44B0 123  W470215H02  # P T 1 |0 ~T
270 MG 44E0 125 P 976027X01 # (48) B Bobbin case complete T o o 1o
270 ~ MS 0O5E0 125 _A190DO73POY  (n)w Bobbin case complete 1 O =
271 MF 90A0 750 A 140D003HOT - - = 3 Hook shaft collar T o o7
272 M9 1602 020 ‘W462663H01  ARRMHEAFS 4(40)x10 - Screw 1 4(40)x10 T 10 S
273 MF 90A0 350 A 130CO00THO1T % 4 1y # 4 Thread trimmer cam 21 O O
274 M9 1601 020 W462662H0T RBRMIEARD 1 440)x6 Screw 1 4(40)x6 4 O
917 MF 90EO0 350 A140D002G01 % 4 1 % L (#) _____ Thread trimmer cam complete

14—
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X X (RE1Y)EE

KNIFE ACTUATING MECHANISM

T I8 5

Common parts

_ A 5
Fig % 0 = b e - o ) Descrio (LN A R
No. Parts. No. Ref. No. “{) - ; eseription Amt. g % ;;
Rea. |3 : iz
909 MF 90E1 199 W231513G03 A x & (HD) Knif base complete 1
281 M9 0803 003 W502920H01 h ¥ 3+ o 1 8(44)x6 Screw 1 8{(44)x 6 2
282 MF 90A0 838 W344956H02 [T A A S Fixed knife 1
283 MF 90A0 180 W344976H02 { kS ey Thread guide for knife 1
284 MF 90B2 838 W344947G02 ooy 4 & (D Movable knife 1
284 MG 44B0 838 A 130C429GO1 i’ (7)) ¥ Movable knife 1 ‘
285 M9 1204 003 B 503840H01 h & 2 316(28)x12 Screw 3 16(28)x 12 2
286 M3 0910 003 B 509270H01 o F % o 9 64(40)x7 Screw 9 64(40)x 7 2
287 M9 1112 002 W501889H01 F Es 11 64{40)x 18 Screw 11 64(40)x 18 1 ‘
288 MF 90A0 839 W487156H01 ey X XM Adjusting bracket 1
289 MS 1110 030 W488922H01 1o#h 4 2 BE T+ Screw 1
290 M9 8001 070 W469183H01 i I* (3 32) Steel ball 1
291 M9 1050 020 W488510H0O1 AN A 3o MAXS Screw M4 x5 1
292 MF 90A2 228 W487095G02 FEA /I S S Movable knife crank 1
293 MF 90A2 839 W344954H02 A 2 “ Knife bracket 1 ‘

16
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7 LB 5 B 1R

CAM SHAFT BRACKET

HBER Common Parts
. . €A 3

Fig #& 23— F ®#Ma—F mx |8 | |1Z] |8
a8 &k # Description Amt. g § 2
No. Parts. No. Ref. No. R g S |
| g |
910 MG 44E1 348 W344958G05 L BB () Cam shaft bracket complete 1 O O 10
296 M9 1516 002 WB02945H02 % = 2 15/64(28)x85  Screw 15,64{28)x8.5 2 |0 OF O
297 MF 90A1 744 WA87051H02 X X m # = % " Knife driving fork 1 o ol 1o
298 MF 90A0 348 W487046H01 h i T Cam shaft 1 |0 Ol 10
7299 MF 90A0 833  WA487039HO2  H L #h X 5 1 " Bushing for cam shaft 2 o ol 1O
7300 M9 1509 001 B 509074H01 ¥ * < 15/64(28)x 30 Screw 15/64(28)x 30 3 [O Ol 1o
3017 M9 1109 001  WB500985H01 B+ Sk X 7o 11.64(40)x6.6 Screw 11,/64(40)x 6.6 2 O O] 10O
302 MG 44E0 351 W488446G01  »# L & i W Cam follower crank 1T [0 G
303 MF 90A1 572 WA487050H02 vV 1L % /< = Spring 1 |0 ol o
304 MG 44B0 348 W488443GO1 ENTELED Cam shaft bracket 1 |0 Ol O
305 M9 2001 045 W501512H01T ¥ y b 5/16(24) Nut 5/16(24) 2 | ol 1o
306 MG 44E0 410 W488447G01 o 0 (#8) Roller complete 1 [c ol o
307 M9 1110 002 W500294H01 F = >~ 11/64(40)x8.0 Screw 11/64{40)x8.0 2 O O] 10
308 M9 1351 020 M5x5 AARFIEALA 7S M5X5 Screw M5 x5 1 1O ol 1O
309 MF 90A0 665  W487049H02 00 &8 ¥ * Roller shaft bracket 1 10 ol 10
310,# MF 90EO 410 Ww487096G01 a u] & (#8) Roller shaft complete 1 O ol 1O
7311 M9 0814 050  W487040H01 i & Washer 2 |o ol 1o
© 312 M9 0504 065 ‘S592411H04 E % 1+ A # 4 E-type retaining ring 2 [o ol O
313 M9 0510 060 W487042HO1 %9 ) EHE > Actuating pin 1T 10 ol 10
314 MG 44E0 430 W488444G01 xE9 U rem (8) Actuating crank ) ol 1o
315 MF 90A2 572 W487173HO01 YL & N & Spring [ (@) O 1O
316 M9 1101 030 W502032HO1 NER A Pin for spring [ @) ol 10
317 MF 90A0 477 W488429H01 2 r v XK Stopper 1 1o ol 1o
318 M9 1118 902 B 509061HO1 % < 11/64(40)x 10 Screw 2 o ol 10
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Ev A—RUREY) (FEIBIR
PICKER AND UNDERBED TRIMMER ACTUATER

—20—

H B Common Parts
: ( , ,. ®A I 5 I

Fig. &3 — F &4 a3 — F B |2 3|8
B & £ S pra
No. Parts. No. Ref. No. Amt. |2 § Z
Req. z g_>' 5
321 MFE 90AO 182 W487057H01 £ v h = Picker 1T 1O SRR
322 M9 0908 003 W502003HO01 #. F # < 9 64(40)x5 " "Screw 9 64{40)x5 2 o Op O
323  MF 90A0 603  WA487056H01 v h—BREAE Picker bracket 1 [o o o
324 M9 1220 015 W487068H01T &% 14 F = < Screw T 0 O 10
325 M9 1127 015  W4B7061HO1 & 14 F = < T Screw 4 o S
326 MG 44B0 427  W488449H01  tuh—fiml o Picker actuating link 1o O 1D
327 MF 90A0O 392 W487094G01 vy h — EX By B Picker driving crank 1 O OF |
328 M9 0505 065 S 592411HO1 E F It X & 5 E-type stop ring 5 1 |0 oF 1O
3297 M9 1002045 = M4 T + b M4 Nut M4 2 O ol 1o
330 M9 0422 053 M4 NEENE Washer 2 O D E
331 MF 90A0 601  WA487064G01 YL /A FE{IIR Solenoid braket 1 |0 o O
332 MF 90A0 780 W487067H01 & I 57 Holder 1 10 ol o
333 M9 1109 002  W500511H01 &% * < 11.64(40)x7 Screw 11 64{40)X 7 2 1O O] O
334 M9 1505 002 W500183H01 ¥ Y 2 15.64(28)x13.5 Screw 15:64(28)x13.5 2 1o o O
335 M9 1010 098  W487068G02 a—sYvUL/AF Rotary solenoid 1 O ol 15
336 M9 1112 002  W501889H01 ¥ * < 11/64(40)x 12 Screw 11/64{40)x 12 T 10 Ol O
337 MF 90A0 430 W487069H01 & % o Crank 1 o O O
338 MF 90A0 361 ~ W487072HO1 # G & Bracket 1 o ol 1o
339 MF 36A0 750 W502917HO1 EEEEE Holder T 0O O 10
340 M9 0802 002 W501083HO01 * < 1/8(44)x7 Screw 1/8(44)x7 2 o ol O
341 M9 0922 002 WA464016HO01T % P < 9'64(40)x8 Screw 9/64{40)x 8 2 |0 ol 1O
342 MF 90A0 391  WA487044H01 £y h — BB Picker drive plate T 10O oE
343 MF 90A0 910 W487043HO01 1 > 2 Link 1 o O o
344 M9 1684 015  WA87045H0T B {1 £ z < Screw [ (@) ol 1o
345 M9 1620 045  W482843H01  + ., ~ 1/4(40) Nut 1/4(40) T 10 ol 10
346  MF 90A0 746 W487070G01 TLFELTLTAY Flexible wire ) ol o
347 M9 1110 002  W500294H01 ¥ * < 11/64(40)x8 Screw 11/64(40)x8 1 1O Ol 1o

PLK-2520
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SYNCHRONIZER MECHANISM

Fig. B &I — F M- F
B & % Description
No. Parts. No. Ref. No.
911 MS 02E0 406 BKO-E3016H23 1% H & (#8) Detector complete LA-K-23
671 MS 03A0 780 A 130C196HOT ® A ¥ Hoider B

672

M9 1510 002

‘W500676H01 ¥  x

15/64(28)x12

Screw 15/64{28)x 12

673 MF 40A2 780 _ W472745H01 31— F AL 5

) Cord holder

674 MS 03A0 802 A140D412G01 @ U i

RSN AN

(#)

Stopper

" 675 M9 1102 004  W467880H01 7 5 = 4 =

AN

11/64(40)x10

Screw 11,/64{40)x 10

PR YIS Y T (P N
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406 407 (408) (406)

1

103 . J oaos
s \\ 404 405 R IR 42—.:3 \\:\\ .
ﬁ - 402 - V l I CHECNEEEL AR e \\ O\ \ \\
‘5 401 Ao \\\
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5 o Bl 1R
OIL. LUBRICATION MECHANISM

B AR & Common Parts
8 e T T
Fig. #®& 3 — ~F &#a— ¢ . . 2 Description B SIS
No. Parts. No. Ref. No. . - eeeniene Amt. o § R
Req. |2 ol I
a & &
401 MF 10E2 148  W464023H01 & B 42 5x35 Oil braid ¢2.5x 35 T T T
402 MF 60A5 740 WS500906HO1 7 oz o o+ 7 o “Felt fof oiler 1 TTTT 7
403 MG 41BO 742 WA471448HO1 e = " Cap for oiler I T
404 M9 0501 037 S 512131H41 P ¥+ X & © MbBx12 Screw M5 X 12 2 )
405 M9 0570 080 W502078H01 bt L B Rubber plug 2 | T
914  MF 60E1 711 W482329G02 @ & & L (1) ' Arm shaft bevel gear box complete 1 TT 11170011
406 M9 1109 002  W500511HO1T __ F * > 11 64{40)x 7 Screw 11 64{40)X7 3
407 MF 60A0 134  W445619H01 & B (B)(ayo) ~ Oil reservoir cover (right) (I I 1R
408 M9 1104 045 WS00079HO1 + y o 11/64(40) "~ Nut 11:64(40) R ) T T
411 MN 10A4 742  W462905H01 = (XA AP T) Cap for oiler 3 .
413 MF 65B0 690 W501200H01 & b T ' o 0Oil pipe hoider 1 .
414 M9 0920 002 W5H01523H01 S ¥ 9 64(40)x6.5 Screw 9 64(40)x6.5 v VU Tt T
915 MG 41E0 712 W481406G01 b 1 B T () Hook shaft bevel gear box complete 1 ) o)
415 MG 43A0 689  W487120H02 > % 1 2 SR (N THRLE =) Pipe hoider IR B 1 ;
416 M9 1101 004 WA466810H01T 7 5 1 v % & 11 64(40)x8 "~ Screw 11 64(40)x8 i 5 T A
417 MG 42A1 691 W483469H02 A2 7oy b - Gasket for oil reservoir 1T o T |
418 'MS 05A0 139 A141D022G0T #* 1 nv % > 2 T ~ Oil reservoir 1 o B
419  MN 10A5 740  W462954H01 ~ = o+ T T T T Fent T R e T
420 MG 47AT73T  WAB2995H03 E —— L/ 1 7 6XxB8-15 Oil pipe 6X8—15 _ 1T [O < ,
421 MG 42BO 400' WA464027H02 £ x " Woolyarn T e
422 M9 1104 003 B 509264H01 A ¥ 7 o 11 64(40)x12  ~ Screw 11 64{d0jx12 ~ ~— T [ , 17
423 MF 10A0 689 W444230H01T A4 T4 5 — Pipe holder T |0 ,
424 M9 1102 045 WS501097HO17 +  +» b 11 64(40) ~_Nut 11 64(40) o 1y 0 ] ]
425  MF 70A0 731 WA482323H01T £ = — L1 7 ¢3X44.2x580 Qil pipe $3X$4.2x580 o
426 M9 0406 050 W470913HO1 & _ Washer L 4 )
427 MS 05A0 250 A141D017GOT  # f L 4 — & - Oil gauge ) 1
428 M9 1606 031 AT41D020GOT 2~ o 2 AL+ 1.4(40) O Bolt 1/4(40) 1
429  MS 05A0 731  A14TD021HOT E - —jL/\1 7 ¢5xX¢7x35 Oil pipe 5x7 x35 1

PLK-2520
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ACCESSORY BOX & ACCESSORIES PLK-2520
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[ I & #6 B %
ACCESSORY BOX & ACCESSORIES

&8 |= @M Common Parts
Fig. &~ t M — F A% |2 I
2R L2 £ Description Amt. 9 &S n
No. Parts. No. Ref. No. 2 S
Req. | 2 X
& | |&
431 MF 60A0 749 P 833000X01 1 & & Accessory box 1 :'r N
434 MM 10A1 479 B 422776H01 = N + Spanner 10 T
435 MV 30A1 101 W349841H02 st ) Needle plate 1 T B B
438 MF 12B0O 187 W486372H02 % H Y /N % Thread take-up spring 1 (4 )
439  MF 70EO0 418 W481678G01 T 4 b o» P (#) Table hinge with rubber cushion 2 1 -
440 M9 0607 050 S 562131H04 T H ¥ E & 6 ‘Washer 6 S 2 O -
447 M9 0401 041 S 519132H01 L Ak = o 45x20 Screw 4.5x20 pl : )
442  MF 60A0 137 P 831001X01 h # > Oil with Oiler 1 T T
443 MB 02A1 608 P 842002XO01 BS54 — () Screw driver (Smali) B T T 1
444 MB 02A0 608 P 842003X01 F S 4 N — () Screw driver (Middle) T |
446 MG 44B0O 123  WA470215H02  * £ > Bobbin ' 4 | T T
447 MP 20BO 128 S 970005H02 1 2~ %t DPx17#23 Needle DPx 17 #23 a | O
448  MF 90A0 976  W462660H01 6 BHE AT 18" Socket wrench 1 8 T 15 ‘
449  MF 90A1 976  W488545H02 6 AR RN+ 25 Socket wrench 2.5 1 o T
450 MF 90A2 976  W488545H01 6 AR NS 2 ' Socket wrench 2 ' [ O
520 M9 5001 002 BE/02D650HO01 ¥ * U M12x10 Screw M12x10 4 K
521  MF 40A0 426 P 999023X01 @@ # % I , Head supporter ] N O
525 MV 30A1 256 A 130C201H02 _ j# I ($tRe2) Presser foot 1 |
PLK-2520
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OIL PAN & OTHER ACCESSORIES PLK-2520

462
523

524

463




1 /& u B3 {%
OTHER ACCESSORIES

@@ | V@& Common Parts
. , =~ & S
Fig. b ah o — b A1 — b i Descriotion s |2 3| g
No. Parts. No. Ref. No. W a B P Ar;t‘ g g ;:
NEEEERE
456 MS O5E0 193 A190D080PO1 # o7 o (FD) Cotton stand complete 1 ‘
457 MF 67E0 190 P 992005X01 & 1 Bobbin winder complete 1 ‘
458 M9 0401 041 S 519132HO1 ok % v 45x20 Screw 4.5%x20 2 | [
459 M9 0607 050 S 562131HOT /% % 6 , Washer M6 2 | i [ B
460 M9 1506 004 W467868H02 7 5 v « + » 15 64(28)x8 Screw 11 64(28)x8 3 |
461 M9 1101 004  W466810HO1 735 24 %< 11 6440)x8 Screw 11 64(40)x8 4 )| - i ]
916  MF 40E0 776 W341683G04 ~ L | 5 < — () (ENA) Belt cover 1 >
462  MF B0AO 734  W220627H02 = — LA — ' Polyethylene cover 1 T 1T 1
463  MF 60A0 608  W319408H01 F S 4 N — (%) Screw drive (large) 1 i
523 MV 30A0 437 WT90021 X 01 He % & 8 2 (Fn30) Instruction Manual ‘
523 MV 30A1 437  WT90022X02 HE & % B = (%) Instruction Manual I i
524 MV 30BO 437 BE702B793HO1 {t & & — & = Accessory List i ) ) I T
. e o I L .
|
PLK-2520
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W, XYF—7 1
X.Y. TABLE MECHANISM

- , 1558
u] o = — N - xF _ s
‘9 ano ‘ e & a z Description By
No Parts. No R Ref No Amt.
Req.
W 1 MS O5A0 598  AT110A066HO1T X Y & — 7 1L XY Table - T
W 2 MS 05A0 758  A120B112HO1 7 3 »~ FolE—5) Bracket 2
W 3 M9 2510 045 S910NOIOP10  + ) © M10 Nut M10 16
W 4 M9 1004 050 S913NOBOP10  + 7 > 10 Washer 10 32
W 5 M9 0107 053 S913N210P10 Noxo¥oH w10 Spring washer 10 B 24 ] i
W 6 M9 5003 095 R LT E—Y ‘Stepping motor N 2 103-8932-1
W 7 M9 6007 021  SO903N211P256 <@ A+ + MBx25 Bolt M6 % 25 8
W 8 M9 0104 053 S913N210P06 /v = # 5 = 6 Spring washer 6 64 |
W 9 M9 0551 050 S913NO40POE  + 7 > 6 Washer 6 o 64
W10 MS 06A0 482  A140D80THOT = 4 — 7 Sleeve B 2] ] ) ”7
W11 M9 1602 006 E702D659HO01 # % F * < 1 4(40) Screw 1 4(40) 2
W12 M9 1602 002  W502703H01 S < 1 4(40)x9 Screw 1 4(40)x9 2
W13 M9 6006 021  S903N211P12  ~m A+t =1L r M6x12 Bolt M6X 12 B 20
W14  MS 05A0 530 A140D800HOV /B 1 4 - Shaft - 2 o
W15 M9 0520 065 S922N010P20 ?Ei HCH 4wy 20 C- type stop rlng 4
W16 MS O5A0 767  A140D802HO1 — 1y Pulley - 4 - j
W17 M9 6001 020 SQ0IN310POB  AAT{fik > M6X6 Screw M6 x 6 B - -
¢W18 MS 05A0 456 R ) ' Ball bearing ) 8 6204ZZNR
W19 MS 05A0 523 542 TR E Cog belt 1 T5-60-100 - i
W20 MS 05A1 523 z Vs ’ 1 | T5-60-110 B
W21 MS 0BA1 758  A130C344H01 a7 54 o t ‘Bracket B T o
W22 MS 05A2 7568  A130C344H02 7 1 ]
W23 MS 05A0 602 A120B167GOT 7 — y W {+ ¢ Bracket o 2 i
W24 MS 05A0 352  A140D025H0T 5.3 7—1 “Tension pulley h 2
W25  MS 05A1 456 BV EEF Ball bearing - 4 1 -
W26 M9 1005 050 WS501041H04 & B Washer 4
W27 MS 05A2 454  A140D026HO1 I “Shaft 2
W28 MS 05A0 352  A140D027HO1  » el — M5x10 Collar ] 4 B .
W29 M9 5001 020 S90IN310P10  ABFffukAxy " Screw M5x10 ) 8 )
W30 M9 5002 021 S903N210P10 < @mRA44AEL + MEX10 ‘Bolt M5x10 8
W31 M9 0550 060 S913NO60PO5 & % 5 " Washer 5 ,,,A 16 1 ] }
W32 M9 0501 053 S913N210PO5  ,» * [E £ 5 ‘Spring washer 5 16 )
W33 M9 6004 021 S903N211P55 A< @ R{f4 I +r MBEX55 o Bolt M6x55 6
W34 M9 6005 021 S903N211P22 7 M6 x 22 Bolt M6x22 ] El ]
W35 MS 05A3 758 A130C342H01 7 3 # 5 + (X) _Bracket (X) 2
W36 MS 05A4 758  A130C342H02 g oy Bracket (X) 2
PLK-2520
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W, XY5F—=7 1L

X.Y.TABLE MECHANISM

Ed:!
Fig. ME -~ FHa-— F o 181 %
&b £ Description Amt.
No. Parts. No. Ref. No
Req.
W37 MS 05A1 767 A140D804HO1 — 1 Polley 8
W38 M9 5002 020 ~ S90TN3TOPOS  AARHis 5 Mbx6 | ScrewMsx6 e N
(W39 Mso0sp0456 T T AWET Ball bearing 16| 6200ZZNR
W40 MS 05A1 390 ° A130C345H02 & ) & Shaft T B ]
W41  MS 05A0 454  A140D803HO1 o " Shaft a4 T o
W42 M9 0510 065 S922NOTOP10 s MCH L x &% 10 C-type stop ring s | N
W43 MS 05A5 758 A130C343HO01 - i b(Y) Bracket (Y) 2
W44  MS 05A6 758 A130C343H02 V2 () ] Bracket (Y) 2 - i
~ W45 M9 6003 021 S903N211P20 A @ R EL F MBX20 Bolt M6x20 34 1 o
W46 MS 05A0 390 A130C345HO01 & %) & Shaft 1
W47  MS 05A3 523 S IRIL R Cog belt T 2 T5-60-170
W48 MS 05A2 523 / Cog belt 2 T5-60-145 -
W49 ~ MS 05A2 601  A130C362HO1 & 1t B (B 2) Bracket (hinge) 2 7
W50 MS 05A3 601 A140D809HO1 1+ ) (SWX) Bracket (SWX) N B i
W51  MS 05A1 688 A140D810H02 /% e 7 Pipe 2 - o
W52 MS 05A4 601 A140D811HOT  E 1+ | (SWY) Bracket (SWY) 1
W53 MS 05A0 688 A140D810HO1 /< 1 - Pipe 2 B
~ W54 M9 6002 021 - S903N211P64 A A{T AL - M6x64 Boit M6 x64 2
- W55 MS O5A0 476 WA488951HO1  + b Support 6 Il
W56 M9 0332 037 SY902NO12P16  SW-PWitPr~x M3x16 Screw M3x 16 6 B - ]
W57 M9 1002 096 TE703P195G10 PLK-10-FSWXP 52 ] PC Board (X) 1 o
W58 M9 5002 096 TE703P196G10 PLK-10-FSWY PIRiEf PC Board (Y) 1
W59 M9 7111 099 E731D262G30 # £ & & # & Cable assembly 1

32—
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W. XY5F—7 )L
X.Y. TABLE MECHANISM

1%
Fig. &8 & 2 — K & 44 2 — b o RIE%
Eid &h # Description Amt.
No. Parts. No. Ref. No.
Req.
W 70 MS O5BO 456  A120B119H01 o - F = ~ Rod support 4
W 71 M9 1010 022 S903NO13P50 < & # J + M10x50 Bolt M10x 50 16 | )
W 72 M9 2001 050 S913NOB0OP20  + A oz 20 Washer 20 8 )
W 73 MO 0109 053 S913N210P20 /~ + % # x 20 Spring Washer 20 4
W 74 M9 5020 045 S910NO1OP20 + » F M20 Nut M20 8 i
W 75 M9 8002 022 X g A L b M8x100(2fal) Bolt M8x 100 B 2
W 76 M9 8003 022 7 M8x120( 7~ ) Bolt M8 120 2
W 77 M9 2008 045 S910NO10PO8  + v P M8 Nutmg a1 B
W 78 M9 0801 050 S913NO60P0O8  + # % 8 o Washer 8 i T4 i
W 79 M9 0108 053 S913N210P0O8 /v = # # 2 8 Spring Washer 8 5
W 80 M9 6002 020 S901IN311P12 AL xss M6x12 Screw M6x12 T 8 |
W 81 MS 05B0 975 A130C347H01 n o r(S) Rob (S) B 2 ]
W 82 MS 05B1 975 A130C347H02 7 N Rob (S) 2
W 83 MS 05B0 603 A130C348H01 & & Slider 4 1 )
W 84 MS 05A0 628 LM% — 1 " Slide ball bearing 8 | tm20.u
W 85 MO 0333 037 SO02NO32P08  SW-PWf{PF~+> M3x8 Screw M3 x8 24
W 86 MS O5A0 366 S930N411PO1 41y —2 =y 7 N " Grease nipple 7 6 ] ps-PT1 8
W 87 M9 68001 021 S901N311P08 ~@ i+ +t M6X8 " Bolt M6X8 - i
W 88 M9 0532 065 S922NO10P32 &M C ik ~ # 32 C-type stop ring 8 ]
W 89 MS 05A1 602 A130C350HOT ~ i + W ff £ _ Belt support 2 ] .
W 90 MS 05A2 602 A130C350H02 ~ i + Bt & " Belt support 2
W 91 MS O5A0 778 A140D807HOT ~ L r # I Belt clamper 4 -
W 92 M9 5001 021 S903N210P16 <@ A AL b M5Ex16 Bolt M5x16 8 ) ]
W 93 MS 05A1 339 A130C360HO1 = + ~ o # (X) " Detector plate(X) plate (X) I
W 94 MS OBA2 339 A130C361HOT < + ~ + #& (Y) Detector plate(Y) T ]
W 95 MS 05A0 976 A130C346HO01 O -y P "Rod (L) ) B )
W 96 MS 05A1 975 A130C346H02 o v () Rod (L) S 1
W 97 MS O5A1 628 LM £ — o LM-30-U 4 LM-30-U ] ]
W 98 M9 0545 065 S922NO10PA5 s ACH it » 4 45 ) ~ Slide ball bearing 4 - )
W 99 MS O5A0 603 A130C349H01 X Y # & & (F)  X-Y Movable bracket (upper) 1
W100 MS O5A1 603 A120BO99HOT X Y & & =& (L) X-Y Movable bracket (lower) 1 - ]
W101 M9 8003 021 S903N212P55 <@ wif#L b MBXB5 Bolt MBx 55 4 - )
W102 M9 0801 050 S913NO10PO8 W m & 8 " Smail Washer 8 4 -
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P. S8 A Bk
WORK HOLDER MECHANISM

. o o fH
ig. LA I3 S S t " o 2 Description Gk
No Parts. No. Ref No. Amt.
Req.
P 1 MS 05A0 257 A120B106G30 T oM X kg (1 Lower clamp frame (1) 1
P2 M9 0552 050 S913NO60PO5  #i 2 5 Washer 5 g9
P 3 M9 0504 037 S900N210PO8 P | % 2 = = M5x10 Screw M5x 10 4
P 4 MS 05A0 254 A120B104G30 + m  Z (1) Upper clamp frame (1) 1
P 5 MS 05B1 456 A140D822H01 il % i Shaft support piate 2
P 6 M9 5003021 SU03N210P12 a0t/ b MBEx12 Bolt M5x 12 8
P 7 M9 0501 053 S913N210P05 NoF H h % b Spring washer 5 13
P8 M9 0550 050 S913NO10OPO5 /) i 4 5 Small washer 5 8
P9 M9 1005 050 W501041H04 % % Washer 2
P10 MS O5A1 530 A140D823HO01 v £ # Shaft 2
P11 MS 05A0 308 A110A077HOV 8 A I 11 4 Clamp frame 1
P12 M9 6002 020 S90TN310P06 B ={ti s+ MBEXE Screw M5 X6 2
P13 M9 0803 060 A140D819HO1 & ~ p12x21 Pin 1221 2
P14 M9 5001 021 S903N210P16 <@ <{tf/) + M5X16 Bolt M5 16 4
P16 M9 1373 045 S910NOI10OPO5 'y b M5 Nut M5 3
P16 M9 5001 025 S903N535P40 & £ 1.+ MBx40 Thumb bolt 1
P17  MS 05A3 454  A130C351HOT 4 48 A [ & #4 Shaft B
P18  MF 70A0 352 W476422H01 # S - Collar 2
P19 M9 1602 001 W500036HO1 X F 2 1 4(d0)x4 Screw 1 4(40) x4 4
P20 M9 8003 050 A140D029G0O1  f £ 25%x15x3t Washer 25x 15 x 3t 1
P21 M9 8004 050 A140D029G02 f& £ 25x15x3.1t Washer 25x15x3. 1t 1
P22  MS O5A0 950 A140D821H01 % 18 A L /~ — Lever 1
P23 M9 1802 006 B503851HO1 % % T f L 9 32(28) Screw 9 32(28) 1
P24 M9 1801 001 B509058HO1 ik ®» 42 L 9 32(28)x6 Screw 9 32(28)x6 1
P25 MV 30A0 454 E702D610HO1 T Shaft 2
P26 M9 0511 065 S922N210P60 E % 1+ < & E-type stop ring 4
P27  MS 05A5 607 A140D818HO01 m 13 | () =) "Bracket (Cylinder) 1
P28  MS 05A2 603 A120B100HO1  F ## z W & Base 1
P29  MS 05A0 750 A140D816HO1 7 . < . Bush 2
P30 MS 05A4 454 A140D817HO1 4 % # Shaft B 1
P31 M9 0811 050 S913N040PO8 = & 8 Washer 8 1
P32 M9 0108 053 S913N210P0O8 ¥ + & 4 8 Spring washer 8 R
P33 M9 2008 045 S910NO10OPO8  + > F M8 Nut M8 ) 1
P34 M9 8001 033 A140D805H01 t - = <+ M8 Pin Screw M8 1
P35 ° M9 8001 015 A140D806HO1 g f+ F % = M8 Screw M8 1
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T. =7 LKk

TABLE MECHANISM

1%
Fig. B & 2 — b A8 3 -t o R
&8 T % Description Amt.
No Parts. No. Ref No.
Req.
T MS 0O5E0 374 A120B091GO1 Mo M ar Frame Assembly 1
T2 M9 1012053 S913N210P12 ,x x @& £ 12 Spring washer 12 7 )
T 3 MS 05E0 972 * v Z 7 M2 Caster M12 7
T 4 M9 2212 031 S904N310P12 7 1 # )L + MI12 Eye bolt M12 4
T 5 MS 05A0 595 A120B093HO1 % R Table top (Middle) a 1 )
T 6 M9 8004 022 M904Z514H03 E {F & J + M8x70 " Bolt M8x70 "9 o
T 7 M9 0108 053 S913N210P0O8 N Fx B & 8 Spring washer 8 13 B B
T8 M9 0811050 S913N040PO8 £ 8 i Washer8 = ) 13 -
T9 M9 2008 045 S910NO1OPO8  + o F M8 i Nut M8 13
T10 MS O5A0 419  A140D790HOT 5 & o 4 Cushion rubber 6
T11 MG 40B1 419  W481655H01 B &k = 4 (/) " Cushion rubber (smal) 2 )
T12 MG 40B0O 419 W481654H01 B5 3F I 4 (K) Cushion rubber (large) o 2
T13  MS 05A0 131 A130C334GO1T & % (%) Oil reseivoir -1
T4 S817001HO2 £7 'N25 Nail N26 6
T15 MS 05A1 595 A130C332HO1 % WO(E) B Table top (Light) - 1
T16 MS 05A0 416  S935Z040H13 Ex 37 » > 1 E-protective bushing -1 -
T17  MS 05A2 595 A130C333HO01 X wm (&) Table top (Lefty B 1 )
T18 MS 05A1 476 A140D791HO1 = ~ — # Spaccer ~ a1
T19 MS 05A6 601 A140D792HO1 J:ivd 1+ ] (XY n/i—) Bracket (XY cover) 2 -
T20 M9 0400 041 S908N156P16 % ® * < 41x16 ~ Screw 4.1x16 ] 6 ]
T21 M9 4001 023 S903N534P08 # £ 4 + M4x8 Thumb bolt M4x8 T 2
T22  MS 05A0 429 A140D794HO1 % & % T M Support 2 1 -
T23 M9 5003 021  S903N210P12  AA R KL b MEX12 ~ Bolt M5x12 i RN
T24 M9 0501 053 S913N210PO5 /X = & £ 5 5 Spring washer 6
T26 M9 0550 050 S913N040P0O5 & £ b5 5 Washer o 6 | -
T26  MS 05A7 601  A130C337HO1 ® {4+ 4% (31#HL)  Bracket - 1 L
T27 M9 0502 037 S902NO35P10  SW-PW{#PF+~% M5X10 Screw M5x8 A
T28  MS O5A0 957 A140D795H01 U — I Rail 2 ] -
T29 M9 0333 037 S902NO32P08  SW-PWfiPF~% M3X8 Screw M3x10 0] -
T30 MS O5E0 719  A130C338H01 3| H L " Drawer 1
T34 MS O5A0 850 A130C336HO01 ¥ — 5 ¥ 4 Motor base plate 1 A-42-C-7 -
T35 M9 8002 021 S903N212P66 <A X{TH)L + M8x66  Bolt M8x66 4 | 44287
T36 MS 05A0 777 VA V belt 1 o
} M57
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T. F—7 K&

TABLE MECHANISM

1A

Fig. ;I — K &40 — ¢ o B8

& & Description Amt.
No. Parts. No. Ref. No.

Req.

T37 MS 05A3 339 A120B097GO1  » N — (ah) Cover 1
T38 MS 05A1 750 S$935Z013H01 AR#® 7 v o2 A-protective bushing 1
T39 MS 05TO 339 A120B110GO1 5 N — (§iA&) Cover 1
T40  MS 0574 339 A130C341HOT  » 0~ — (B/A) // 1
T41  MS 05T1 339 ~ A120B098GO1 % N — (FR) W 1
T42 MS 05T5 339 A130C339HO1 » N — (%) v 1
T43 ~ MS 0576 339 A130C340HO1 » S — (&%) W 1
T44 MS 05T2 339 A120B096GO1 » N — (EH) ” 1
T45 -MS 05T3 339 A120B095GO1 N — (&) v 1
T46  MS 05A0 560 A140D876P01 & E Hinge 2
T47 M9 0830 004 S900ON313P10 +FRff/h % M3x10 Screw M3x 10 12
T48 M9 0313 050 S913NO4OPO3 = & 3 B Washer 3 12
T49 M9 0302 053 S913N210P03 ,~ = & =2 3 Spring washer 3 12
T50 M9 0873 045 S910NO10PO3 v b M3 Nut M3 - 12
T51 M9 0502 037 S902NO35P10 SW-PW{HP+~%: MBEX10 Screw M5x 10 50
T52 MS O5EO 339  A120B094GO1 5 N — XY7—71) Cover 1
T55 MV 30A0 131 ~ E702D598HO1 & =& & Oil support bracket 1
T56 MF 20A0 130  W319422H01 4 v Dy " Oiler 1
T57 MS O5E1 337 R Filter 1 A20B 7 L5 % b
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A, E—PILES

MOTOR
. P ol B8 n ‘: ComrrinoanVarts
i aR a _ : -3 _ : § b i i :
'9- 3 & 3 " A ¥ 3 " 5 B 2 Description Ar;[ﬂt?& 1 T |
No. Parts. No Ref. No. :
Req. !
A1 K11M90451403 BM904Z514H03 & {f £ & F M8x70 Mounting Bolt M8 x 70 3 l !
A 2 K11M91490801 BMS914D908HO1 4 % & £ Wide-Rimmed Washer 3 i
A 3 KI10591321008 BS913N210P0O8 (3 # & 4 8 Spring Washer 8 3 | !
A 4 KI10S 91001008 BS 910NO10PO8 - M b M8 Nut M8 3 5
A5 K11M94313601 BM943D136P01 i dz 7 5 & & Reverse Rotatlon Socket 1 P
A 6 K11M98715802 BM987D158H02 14 i Adapter 1 |
A"7 K105 90203408 BS 902N034P08 SW.-PWfiP7i~tal MA4x0.7x8 P-Screw with SW & PW M4 x0.7 x8 2 { ,
A 8 K11M96894903 BM968B949HO3 % # /v — (#-E?*f?) End Cover (Standard Type) R L
A 9 KI10S 90001506 BS 900NO15P06 P # ~ ta L M5x0.8x6 " P-Screw M5x0.8 X6 1 |
A10  K10S 90203408 BS 902N034P08 SW.PW{IPii~fal M4 x0.7x8 P-Screw with SW & PW M4 x0.7x8 _ 2 '
A11  K11M98480001 BM984C800HO1 7 + 1L % — Filter 1 |
A12  K11M98394205 BM983C9I42HO5 % i W o  Filter Keeping Plate 1 i
A13" K105 90041408 BS 900N414P08 P& & 7% ~1a L M4x0.7x8 P-BS-Screw M4x0.7 x8 1 ! !
A14  K10S 94001040 BS 940NO10P40 # # /I & # ¥ 1.25-F4 " Terminal 1.25°F4 2 ] |
A15  K10S 91502004 BS 915NO20P0O4 w 1+ & 4 B4 ~ Toothed Lock Washer B4 1 j i {
A16  K10S 93501207 BS 935Z012P07 AfR# 7 v - 2= 6.3x4.5 Protective Bushing 6.3x4.5 1 | ! o
A17  K10S 90001404 BS900NO14P04 P 7% ~ # [ M4x07x4 PScrewM4x0.7x4 2 |
A18 K11M95621902 BM956D219H02 #% +f & & Fittings 1 |
K11M93504401 BM93WSZO44HO1 1+ & T v a (1RE) ?Lo_’gt_agtlve Bushing (Standard) 1 0 | | T’
A19 K11M93504402 BM9352044H02 * i€ 7// a2 (5#522'@____)___ - Protective Bushing (1@9uaﬁIﬁVoltage) 1 ‘ l :
K11M93504403 BM935Z044H03 12 % 7 v o 2 (=+E28ET) Protective Bushing (3¢ Dual Voltage) 1 i
A20  K11M96823501 BM968Z235P01 1 o> *+vv 7 3191-06R1M " Nylon Cap 1
K10S 95024564 BS 950N245P64 o * - % — 3191-06R1(@) _ Connector 3191-06R1 (White) B 1 1
A21  K10S 95024581 BS 950N245P81 1 % 2 % — 3191-06R1-BU(®) Connector 3191-06R1-BU (Blue) 1
K10S 95024582 BS 950N245P82 2 # » s — 3191-06R1-BL(2)  Connector 3191-06R1-BL (Black) _ 1
A22 K105 93501207 BS 9352012P07 A% 7 ¥+ 1 6.3x4.5 ~Protective Bushing 6.3x4.5 1
~ A23  K10S 91001010 BS 910NO10P10 + b MI10 Nut M10 o 2
~ A24 K10S91321010 BS913N210P10 (I ta = & 10 ‘Spring Washer 10 - ‘ 1
A25  K10S 91304010 BS 913NO40P10 & & 10 Washer 10 - 2
A26 K11M98501202 BM985CO13HO2 = = + . + AdjustingBolt 1
A27  K11M9781272122M BM978A127HZI22 ~ — =X Base 1 ;
A28  K11M92187501 BM921Z875H01 ~ — 2 ¢ o ~_ BasePn g - 1
_A29  K10S 92221090 BS 922N210P90 E # i & # 9 "E-Ring 9 2 |
~A30 K11M99999999 ] 7L —LRRF—FHAT Frame & Stator Assembly 1
_A31  K11M90291980 BM902D919G80 % f f L " Fitting Screw 3 L
_A32  K11M99999999 3 D - 5 (vv7bff)  Rotor (With Shaft) 1 11
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A, E— P LES

MOTOR
. K S Common Parts
Fig AL g _ 11554
No Parts No Ref No - K v Pescription Amt
Req

A33 K10S 86203209 BS 862N032P03 - —i| -y w1y o = 6203 Sealed Ball Bearing = 6203 1
A34 K108 86204200 BS 862NO42PO0 -~ jij il it = =6204 Scaled Ball Bearing = 6204 1
A35 K11M96281647 BM962Z816H4T it — | 2 1) . % Preload Spring 1
A36 K105 90201520 BS S02NO15P20 SWP /w140 M5 x(0.8x20 P-Screw with SW M5 0.8 x 20 3
A37 K11M38212421 BM382B124H21 SR B RET SRRV Middle Bracket 1
A38 K11M09021401 BMO9OB214HOT 2 5 .- 71 L8l & Clutch Coil Assembly 1
A39 K11M389999399 [ B A 11 Drive-Member Assembly 1
A40 K11M91397903 BM913D979HO3 #4 X U3 Wide-Rimmed Washer 1
Ad1 K10S 90201614 BS 902N0O16P14 SW{IP#4 ~ 42 L M6x14 P-Screw with SW M6 x 14 1
A42 K105 90001408 BS 900NQO14P0O8 P 7y -~ 12 L Max07<8 P-Screw M4x0.7x8 1
A43 K10S 91304004 BS 913N040P04 w4 Washer 4 1
A44 K10S 94522004 BS 945N220P04 4 10> 21 4 7 HP-4N Nylon Clip Hp-4N 1
A45 K11M96823502 BM968Z235P02 + 111 % v -7 3191-03R1 A Nylon Cap 1
A46 K105 95024562 BS 950N245P62 = + » % -— 3191-03R1 Connector 3191-03R1 1
A47 K10S 86302273 BS 863N022P73 o —jLbfi—~TY s =6302 Sealed Ball Bearing 6302 1
A48 K11M09021403 BMO90OB214HO3 (Y7o A ri—3 Driven-Member Assembly 1
A49 K11M91492502 BMS14D925H02 v >+ t1.0 Washer t1.0 1
A50 K11M91370406 BM913Z704H06 7 - > + 10.25 Washer t0.25 a few
A51 K10S 92514120 BS 925N141P20 = — 5x5x20 Key 5x5x20 1
A52 KT1M97103005 BM971CO30HO5 » 5 « + #f (F—s} Clutch Shaft (taper) 1
A53 K10S 92531413 BS 925N314P13 F  — 4x13 Woodruff Key 4x 13 1
Ab4 K10591321010 BS913N210P10 (¥ +2 % 10 Spring Washer 10 1
A55 K11M91025401 BM310D254H01 -+ Y o M10x1 Nut M10 x 1 1
A56 K105 82514120 BS 925N141P20 =+ — b5x5x20 Key 5x5x20 1
A57 K11M97103104 BM971CO31HO4 - 5 - F # (ArL—1) Clutch Shaft (straight) 1
A58 K11M92554002 BM9257540H02 =+ — bxb5x24 Key 5x5x24 1 ’
A59 K11M91726603 BM917D266H03 % > - Collar 1
AB0 K10S 91169012 BS 911N690P12 U - + - r MI12 U-Nut M12 1 !
AB1 K11M32712802 BM927D128H02 7 L — % (4 h Coil Spring 1 '
A6z K11M08226380 BM082D263G80 & i Armature (lining) 1 ’

BMO33C560B00) (51 > ¥ mI[A) ‘ -
AB3 K11M96823003 BM968D230HO3 + + - = Cap 1 b :
AB4 K10S 86202209 BS 862N022P09 = E R VAT 26202 Sealed Ball Bearing 26202 1 4 !
A65 K11M96280035 BM9627800H35 L O—F2x 71> 4 Preload Spring 2 T ' ( ‘ L
A66 K105 90201416 BS 902NO14P16 SW{IPi~H L - M4x0.7x186 P-Screw with SW M4x0.7x16 3 \ | i i I 1
AB7 K11M72045080 BM720C450G80 £ 3 7 7 Core Assembly 1 | : { P
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A, E—MILES

MOTOR
po %ié‘;‘li;?u , Cofmr}non Parts
Fig. AR 3 — b g M 2 — K 1% ‘
iB i # Description Amt.
No. Parts. No. Ref. No.
Req.
A 68 K10S 90001408 BS 900NQ14P0O8 P # ~ #2 L M4x07x8 P-Screw M4 x0.7 x8 1 | ‘
A 69 K10591304004 BS 913N0O4CPO4 £ 4 Washer 4 1 :
A 70 K10S 94522004 BS 945N220P04 ++no> 217 HP-4N Nylon Clip HP-4N 1 7
A 71 K11M96823503 BM9682235P03 + 0> %+ 7 3191-02R1/H Nylon Cap 1 ‘
A 72 K10S 95024561 BS 950N245P61 = % » 5 — 3191-02R1 Connector 3191-02R1 1 ‘ N
A 73 K10S90011414 BS900ON115P14 P m #1 L M5Hx08x14 P-Counter-Sunk Screw M5x0.8x 14 4 | :
A 74 K11M72125741 BM721C257H41 7 L — % & Brake Disc 1 j T T
A 75 K10S 93501207 BS 935Z2012P07 A% % 7 » o 1 6.3x4.5 Protective Bushing 6.3x4.5 1 l . ‘ l b
A 76 K11M38212342 BM382A123H42 PE| 7 5 4 » b Load Side Bracket 1 i Do o
A 77 K11M98483502 BMS84D835H02 -7 ( i % — Filter 1 j | ‘
A 78 K11M98707402 BM987D0O74HO2 i@ x " Filter Keeping Plate 1 : ?
A 79 K10590201408 BS 902NO14FO8 SW PH ~fl M4AX07x8 ~ P-Screw with SW M4 x0.7 x8 3 7 D
A 80 K11M99999999 BS B2 7 - Yo (F—=n) Pulley (taper) 1 |
A102  K10S 90203408 BS 902NO34P0O8 SW-PW{tP7~tal M4X0 7 x8 P-Screw with SW & PW M4 x0.7 x8 2 ’ I
A103 K11M41083001 BB V41083HO01 Hy 1t M 254F 230WV Adapter Plate 1 . o
A104 K10S 11882501 BS 1182825P01 1 > 7= . +# 25,F 230Wv Capacitor 25;1F 230WV 1 ‘ T
A105 K11M95884601 BM958D846HO1 % &  #& Insulation Sheet ] 1 A R A
| | L i
- - - b i iy b
e | B
———
EoE i, IE&COVTRE— FUBR, BE, BN BELELSHLE (A0 T HaREEE
EIE&(A32, A39)IRBHEETT. ﬂam HIBEVILETA o S . | |
XEHQBQQ\;""‘"]_U) ’)L‘T(;7_I)9f{x%})%ﬂbﬁ<f I o B i i J
A102 AT105(4 515400W 2PH TY. O EBBEBIC DV T T — PARBEBH O fa s ; ,
Note @+, —mark; please send us the informations of motor (model name, voltage, frequency) and country name (customer name). L |
—mark (A32, A39) : the parts is not available for supply one by one. however, the parts can be orderd together. |
% —mark ; please send us the information of pulley {taper) — outer diameter. : o — h ‘ : I
A102 - A105;for single phase (1 2 Hp 2 poles) only. other type ; please send us the informations of motor (model name, voltage i }
frequency). | ;
R B} f T
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C. HIEIRI 1%
C 1. H#eg
CONTROLE MECHANISM

f

Fig. S M= . Description 1%
No. Parts. No Ref No w * © P Amt.

Req.
C 1 M9 0606 099 & o o 7 Pilot lamp 1 PA2.SG-T1
C 2 M9 1002 090 O O & Switch 1 OR-2-GG-1A
C 3 M9 1003 090 A Ay F Switch 1 OR-2-GR-1B
C 4 M9 0410 037 BSS02NO34P08 P + ~ =7 - Max8 Screw M4 x 8 8
C 5 MS 05A0 844 BE702B973HOT # 5 % M Plate 1
C 6 M9 7120 099 BE702D260G31 i & @ & & W Cable assembly 1
C 7 M9 6008 096 TEJ/O3P188G10 7 1 - r &l PC Board 1 PLK-20-PAL
C 8 MS 05A0 573 BS937N521P17 v < : Knob 3 CM-158
C9 M9 7122099 BE703D265G30 3 & & & #l W Cable assembly 1
Ci0  MS O5A0 800 BE/03B421GO1 & IR Panel assembly 1
C11  MS 05A0 742 BE703D300HO1 5 Cover 1
Cl2 M9 1005 035 BS901Z610H11 MY v : %~ M4AX0.7x8 Screw M4x0.7x8 2
C13  MS O5E0 339  BE/31B440GO1 & WK M Cover 1
C14 M3 1003 035 BS901Z610HO1 #e v < = # > M3x05x8 Screw M3x0.5%x8 2
C15 MS 05A1 742 BE731D300HO1 — % Cover 1
C16 M9 1005 090 RIRY AL F Magnet switch 1
C17 M9 4001 093 BE703D043G02 A V R # ¥ (¥SLEE) AVR assembly 1
C18 M9 4006 099 BS460NO25P64 t 1 — Xk & Fuse holder 2
C19 M9 1001 097 BS460NOT1P36 ©+ .1 — < Fuse 2
C20 M9 5001 093 PSS oL 2 Transformer i 1
c21 M9 1001 094 i® i Resister 1
C22 M9 5501 096 TE730P095GT0 7 7 > } R PC Board 1
C23 M9 1007 096 INVAE=T KX Stepping motor driver 1
C24 M9 0811 050 S913NO40OPO8 ¢ FE ¢ 8 Washer 87 77 4
C25 M9 0108 053  S913N210P08 « % =& = 8 Spring washer 8 4
C26 M9 8001 021  SS03N212P16 A m7wit £ r M8B8x16 ‘Bolt M8x16 4
C27 M9 5002 093 b3 L = Transformer 1
C28 M9 8001 093 > 7 > Fan 1
C29 M9 7123 099 BE703D266G30 i & & & Cable assembly 1
C30 M9 8501 096  TE703P187G10 7 U » h AR$A PC Board 1
C31 MS 0580 499 BE731A405G01 il ir Box assembly 1
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C-2. B ff ¥
CONTROLE MECHANISM

. {FH
Fig. I # ¥ 23— F o LBk
R & 7 Description Amt
No. Parts. No. Ref. No. )
Req.
c40 MS 05A0 742 BE703C464H01 7 4 Cover 1
ca1 M9 7501 096 BE702B084G10 7Y . +r#kr PPB PC Board (PPB) 1
ca42 MS O5BEO 513 BE702B404G30 /,» 1 #8 Case 1
c43 M9 0304 037 BS902N0O32P12 SW-PW{IP+ <% M3x12 SW-PW Screw M3x12 6
ca4 M9 0312 050 BS913N040P02 F JE £ 3 Washer 1
C45 MS 0O5A0 180 BE702D651HO1 % h i+ Thread guide 1
C46 M9 0303 037 BS902N032P10 SW-PW{P+~xx> M3x10 Screw with SW& PWM3x10 1
c47 M9 0302 037 BS902N032P08 SW-PWP+~R%x M3 x8 Screw with SW & PW M3 x8 3
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C—3. RAE#H
CONTROLE MECHANISM

3z
Fig. Aogh 0 -k 44— b i . o B %
No. Parts. No. Ref No. * ! Description Amt.

Req.

C50 M9 7116 099 BE731D250G30 4% kv & #p # 1L Cable assembly 1
C5h1 M9 7111 099 BE731D262G30 & &\ & #3 #4 1 Cable assembly 1
C52 M9 7113 099 BE731D254G31 % &: & & #H T Cable assembly 1
C53 M9 7114 099 BE731D254G30 i & & # #i 7 Cable assembly 1
C54 M9 7112 099 BE731D260G30 ## & & # Cable assembly 1
C55 M9 7121 099 BE703D252G31 & & & 5 # I Cable assembly 1
C56 M9 7117 099 BV44653G30 3R = - Y Cable assembly 1
C57 M9 7115 099 BE731D253G30 % & & # #H 7 Cable assembly 1
C58 M9 1001 090 Ty bAoAy F Foot switch 1 SFU-1-2
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N. T7—Bi{%
AIR MECHANISM

. 1%
Fig. & 3 — F H 4 o — F , 1B

= &h % Description Amt.
No. Parts. No. Ref. No.

Req.

N 1 MS O5EO 434 T 7>y Air cylinder 1 DA-20 x 25
N 2 MS 05E2 571 24 o MF Quick joint 2 TS4-01
N 3 M9 2008 045 BS910NO10PO8 + > b M8 (sH8) Nut M8 2
N 4 MS 05A2 731 F a2 = 7 Tube 6 ~a2.0AS1 7004 4x3.15m
N 5 MS O5E1 434 TT7 LY Air cylinder 1 DA-20x25Y
N 6 ) 7 v 2 o ) Fitting ) 2 RBF
N 7 iMS O5E0 571 1:/\-—+f;|,1;1,,1—:ﬁﬂset Elbow j{set 2 UEF
N 8 N — T % F 8 BF5
N 9 M9 1002 093 B W $# Solenoid volue 2 050-4E-21-70-DC24V .
N10 MS O5A9 601  A130C352HO01 3 B/ (TFP—2=v ) Bracket 1
N11 M9 5003 021  BS903N210P12 ~mANftHAL + MEx12 Bolt M6 x 12 4
N12 M9 0501 053 BS913N210P05 /5 = &l & 5§ Spring washer 5 4
N13 M9 8008 050 BS913N040PO5 = 2 5 Washer 5 4
N14 MS O5EQ 337 TN LEIL—F ‘Filter-Regulator 1 KFR125-G-02
N15 M9 1373 045 BS910NO10PO5 + > b 5 ‘Nut5 2 '
N16 MS OBE1 571 F 4 — & F Tee 1 TT4-02
N17 MS 05A1 731 F 2 - 7 i " Tube 1 2a2.0-AS1 70-80 8x6.10m
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F. @&« A7 3 /5—y

ACCESSORIES ITS OPTION PARTS
. &M
Fig. BLH -k M a — b , 1@
s & # Description Amt.
No. Parts. No. Ref. No.
Req.

F MV 30EO 718 E730D001G10 PROM#A £ b —2= Cassetcase with PROM 1

F 2 M9 1001 091 S460N0O11P36 12— X 10A Fuse 10A 2
F 3 MS 05A0 608 TI3AFS AN~ =zl Plus driver 1
F 4 M3 0301 037 S902N032P06 SW-PWtP+~ M3x6 Screw M3x6 40
F 5 M9 0302 037 S902N032P08 1 M3 x8 y M3x8 60
F 6 MS 05A1 976 S689N902P0O7 N EBEL - F 6 Socket wrench 6 1
F 7 MS O5A0 976 S689N902P06 / 5 / 5 1
F 8 MS O1A1 976 S689N902P05 Z 4 Vi 4 1
F9 MS 01A0 976 S689N902P04 /" 3 Vi 3 1
F10 MS 05A0 254 A120B104G30 +t #® = & (1) Upper clamp frame (1) 3
F11 MS 0bA1 254 A120B105G0O1 1z (2) ” Vi 7 (2) 3
F12 MV 30A0 602 E702C595H02 R 14 £ 8 (1) Holding plate 10
F13 MV 30A1 602 E702D596H02 7z (2) Vi 8
F14 MV 30A2 601 E702D597HO1 H 1 it Vi 20
F15 MS 05A0 257 A120B106G30 TF 4@ = # (1) Lower clamp frame (1) 2
F16 MS 05A1 257 A120B107G01 1 (2) y /" no {2) 1
F17 MS 05A0 762 A120B108G0O1 " (#105) Vi /7 Vi 2
F18 MV 35A0 762 E702C397HO01 di R ¥ MR 260x225%x2t Foamed polyethylene plate 260x225 x 2t 10
F19 MV 35A1 762 E702C397H02 ” 260x 160x 2t y / ” 260x160x2t 4
F20 MV 35A2 762 E702C397H03 ” 260x225x% 1t /y " " 260%225X% 1t 3
F21 MV 35A0 257 E702B342H01 L d AR (#05) 300 x300 x 1t Presser plate 300x300x 1t 4
F22 MV 35A1 257 E702B342H02 Vi Vi Vi X 2t V3 " 300x300x 2t ‘2
F23 MV 35A0 106 A130C274HO1 T ol Presser foot (flat) ' A7 a

56

PLK-2520




